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Zhejiang J&A Testing Technology Co.. Lid. (hereinafter “the Company ") guarantees impartiality, independence and honesty of the
testing and is responsible for the testing results. The company keeps confidential all information of testing samples provide d by the

Principal and protests its ownership.

AR F IR LR
The report is invalid if altered.

KBELHEEA. HEASY (HEH), AHFA AL OBRRENEAREER.
The test repart will be deemed invalid without signatures (or stamps) of the reviewer and approver as well as without the red

inspection and testing stamp for exclusive use.

FEHEX AR EG B, AERARENTZ Ak H AN AL S BIiR . BT BT R RS S1EES.
Wk A AL AT B, R DR TR R T SO R FAMT SR A AT .

Any written disagreement to this report shall be raised to the Company within 15 days afier receiving of the test repori. For
mandatory tasks assigned by administrative departments of the government. if the inspected company disagrees with the test re sults of
sampling, it should be conducted in accordance with the documents of the government administrative department and relevan t

national laws and regulations

AN T BRI EIRE RS, HACRYE . FUotk AR BT T, AR MR B B AL SR SRR R D1
The Principal shall guarantee that samples received by the Company are typical. authentic and accurate. The test results show n in

this report are only applicable for submitted samples.

AR % U ARG AT A I 0 4y, B R 4 U S B AR e T AT R e e AR R, A A R ST R
FEHITE.
All pages of the report are integral parts of the report. The Company shall not be held legally liable for any misunderstandi ng by

using separate page(sjof the report or other use of any part of the page.

F A NG B EE, FEEREM TSk, KA. R H AN KES.
Without the Company s consent in written form, the report shall not be used for advertising, court evidence, arbitration and other

related activities.

B 7 F R B U] ST AT HE AT EE %, AT BE SR AR B B RO N B R R
Except for the customer s special declaration and payment of sample management fee. all samples will not be reserved beyond t he

period of validity specified by standard.
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Client Address
. RRH ©. A iz Fuse A A LA PR 8] *ﬁﬂﬁ . B THERE A% 158 5
Sampling Organization Sampling Location
RFEHH 2022.6.2 RWER 2022.6.2 -2022.6.16
Sampling Date Test Date
BRET 55 RS s
Sample Description Test Category
Frmais &, Bk, LiFd. HRRK
Sample Character
R 8%, &if4, pHM, 28 LAFAE (BODs) , &AAF
Test Item
o RiEAT
Test Method
- GB/T 31962-2015 {75 KHE NS4 T K E K AAFAD
. GB 8978-1996 {75 K45 &4iF#ing)
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Test Report
#EHE (Report No.): HC221342-1 W2, $£3 W (Page2of3)
£ 1 %W B RAER F &
## on B AR 16 B AW 7 &

25 KR EAAMNE MBS AR E GB/T 11893-1989
&if4h KB Eigdpeynx £&% GB/T 11901-1989
<4 KR AWM R RSB B A AR E GB/T 7467-1987
pH 1& KB pHE&yM = wiE HI 1147-2020
&R KR R HH4EHE HI 1182-2021

ERAAEAE (BODs) | KK EBAWLEAFBODs)MMZ #F 5 E HI 5052009
AR KE ARG E KK 9 XX EF HI 5352009
A3 KB B RER R sk ARE AR E S 9 A AR & HI 636-2012

&K it £
KR B kAeRhiidh ik RN s o kKK F HI 6372018
il £
& KA k. A, BB, GeAedRiRlR BT R AL HI 6942014
244
845
e KR 65 A E MM E LEAASSFHTHRMEE HIT00-2014
By
WFERE KR RFEAEBHME E4BKE L H 8282017
£ K R A KR EKXBA AR E S E AL HI 347.2-2018

& *PAEAMALMNGSLERT (REHSHERBRAMARAS], THA%HS: 171012050258) %

o

INIhERAEEERAR/ Zhe;fang J&A Testing Technology Co., Ltd.
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WEHRE (Report No.): HC221342-1 #37, 37 (Page3of3)
& 2 FBAKREMEE
RS EAKEH 2
PEA:E 2022.6.2
HL%S HC22134200101 | HC22134200102 | HC22134200103
¥l 57 B e i 1R ¥4z FRAR Al 22 R
BB 0.01 mg/L 8 0.24 0.17 0.14
&5 4 4.00 mg/L 400 23.0 21.0 23.0
S 0.004 mg/L 0.05 0.004 0.005 0.006
pH 1& / / 6-9 74 7.4 7.5
BR* 2 & 64 9 9 9
e ég‘ff“i 0.5 mg/L 300 41.0 41.6 422
E 0.025 mg/L 45 0.759 0.752 E‘mgs
B R 005 | mgL 70 7.24 7.10 70\
SHitdnib 0.06 . 100 0.99 0.88 085,
&bk 0.06 mg/L 20 0.72 0.80 -Mabsy
ot 0.00004 | mg/L 0.001 ND ND ﬂ@ﬁvg
Bamer 0.00005 | mg/L 0.01 1.6x10 ND © ND
BoghaH 0.00011 mg/L 0.1 0.0171 6.87x1073 0.0340
B ALHH 0.00009 | mgL 0.1 4.13x1073 9.6x10" 1.85x103
B e 0.00012 | mgL 0.1 2.03x1073 1.96x10° 2.09x107
wEEAE 4 mg/L 500 104 109 106
£ K 20 MPN/L 10000 2.8x10° 4,7x10° 4.5x10°

%:i: IND AT A#HK;
DARAE D % B AR A IR S HEF TR R K, MRAAE KIRIE GB 8978-1996 {77 K256 HEAUAR
£Y & 4 ZSAnck, 3P *o B RLE A 4RIE GB/T 31962-2015 {75 KHEA WA T RKE KR AATAE) &

1A &, **37 B IR48-8 K4k 4% GB 16889-2008 {4 53 3MMP3L% 7 Fdelinp) & 2.

*kk4p 442 & Test Report End***
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